



Test Report

No.: SZTYR100642111LP

Date: JUN 25, 2010

Page 1 of 4

HAPPY ARTS & CRAFTS (NINGBO) CO., LTD
HAPE INTERNATIONAL (NINGBO) LTD
9-27 NANHAI ROAD, DAGANG INDUSTRIAL CITY,
BEILUN, NINGBO, CHINA P.C. 315800
TORRANCE, CA 90501

The following samples were submitted and identified by/on behalf of the client as: FANTASY CASTLE BLOCKS

Style / Item No. : 861356
P.O. No. : 1031000077 (HAIJU)
Country of Origin : CHINA
Country of Destination : GLOBAL
Sample Receiving Date : JUN 21, 2010
Testing Period : JUN 21, 2010 TO JUN 24, 2010

Test Requested	Result
Determination of Lead and Soluble element Content in the submitted samples in accordance with the American Society for Testing and Materials - ASTM F963-08.	PASS

***** For Further Details, Please Refer to the Following Page(s) *****

Signed for and on behalf of
SGS-CSTC Ltd.


Qu Ping, Kinly
Section Head

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only, and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 2645182

SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Laboratory

2,4,5/F, Oastar Building, Zhongkang Road, Shangmeilin, Shenzhen, China 518049 t (86-755) 83114358 f (86-755) 83106190 www.cn.sgs.com
中国·深圳·上梅林中康路奥士达大厦2,4,5层 邮编: 518049 t (86-755) 83114358 f (86-755) 83106190 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)

Attention: To check the authenticity of testing / inspection report & certificate, pls. contact tel: (86-755) 83071443 email: CN_Doccheck@sgs.com

Results:

a) ASTM F963-08 – Total Lead Content

Total Lead Content - CPSC Test Method: CPSC-CH-E1003-09.

Specimen Description	Total Pb Result (mg/kg)	Limit# (mg/kg)
1. Dk. green coating (Block)	<10	90
2. Blue-grey coating (Block)	<10	90
3. Purple coating (Block)	<10	90
4. Dk. blue coating (Block)	<10	90
5. Orange coating (Block)	<10	90
6. Yellow coating (Block)	<10	90
7. Red coating (Block)	<10	90
8. Pink coating (Block)	<10	90
9. Cream-yellow coating (Block)	<10	90
10. Lt. green coating (Block)	<10	90
11. Purple-red coating (Block)	<10	90
12. Dk. orange coating (Block)	<10	90
13. Lt. blue coating (Block)	<10	90
14. Multi-color coating (Pattern)	<10	90
15. Off-white coating (Block roof)	<10	90

The total Pb requirement shall comply with the lead content provisions of 16 CFR 1303, issued under the Consumer Product Safety Act (CPSA), while according to CPSA requirement the 90mg/kg limit requirement effective 14 August, 2009.

Attention: To check the authenticity of testing / inspection report & certificate, pls. contact tel: (86-755)83071443 email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 2645183

b) ASTM F963-08 – Soluble Heavy Metal Content

Soluble element Contents - Samples were extracted by dilute hydrochloric acid in accordance with ASTM F963-08 (Clause 8.3).

Analysis was performed by Atomic Absorption Spectrometer and Inductively Coupled Plasma Atomic Emission Spectrometer.

Element	Pb	Sb	As	Ba	Cd	Cr	Hg	Se	Mass of trace amount (mg)
Soluble Limit (mg/kg)	90	60	25	1000	75	60	60	500	
Specimen Description	Adjusted Soluble Result (mg/kg)								
1. Dk. green coating (Block)	<5	<5	<5	<10	<5	<5	<5	<10	/
2. Blue-grey coating (Block)	<5	<5	<5	<10	<5	<5	<5	<10	/
3. Purple coating (Block)	<5	<5	<5	37	<5	<5	<5	<10	/
4. Dk. blue coating (Block)	<5	<5	<5	23	<5	<5	<5	<10	/
5. Orange coating (Block)	<5	<5	<5	73	<5	<5	<5	<10	/
6. Yellow coating (Block)	<5	<5	<5	68	<5	<5	<5	<10	/
7. Red coating (Block)	<5	<5	<5	82	<5	<5	<5	<10	/
8. Pink coating (Block)	<5	<5	<5	30	<5	<5	<5	<10	/
9. Cream-yellow coating (Block, pattern)	<5	<5	<5	<10	<5	<5	<5	<10	/
10. Lt. green coating (Block)	<5	<5	<5	127	<5	<5	<5	<10	/
11. Purple-red coating (Block)	<5	<5	<5	112	<5	<5	<5	<10	/
12. Dk. orange coating (Block)	<5	<5	<5	156	<5	<5	<5	<10	/
13. Lt. blue coating (Block)	<5	<5	<5	68	<5	<5	<5	<10	/
14. Off-white coating (Block roof)	<5	<5	<5	12	<5	<5	<5	<10	18.3
15. Yellow coating (Pattern)	<5	<5	<5	18	<5	<5	<5	<10	23.6
16. Lt. orange coating (Pattern)	<5	<5	<5	21	<5	<5	<5	<10	11.9
17. White coating (Pattern)	<5	<5	<5	<10	<5	<5	<5	<10	23.0
18. Dk. blue coating (Pattern)	<5	<5	<5	<10	<5	<5	<5	<10	16.3

Remark: - < = less than

- Results of soluble elements shown are of the adjusted analytical results.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, in any jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issuance and is not intended to be used for any other purpose, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 2645184

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

Attention: To check the authenticity of testing / inspection report & certificate, pls. contact tel: (86-755)83071443 email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

